
Sustainable Design of Wastewater Treatment Systems: 
Evaluations of Operational Flexibility 

and Phototrophs for Resource Recovery 

by 

Jeremy S. Guest 

 

 

 

A dissertation submitted in partial fulfillment 
of the requirements for the degree of 

Doctor of Philosophy 
(Environmental Engineering) 
in the University of Michigan 

2012 
 

 

 

 

Doctoral Committee: 

  Professor Nancy G. Love, Co-Chair 
  Associate Professor Steven J. Skerlos, Co-Chair 
  Professor Lutgarde Raskin 
  Professor Donald Scavia 
  Glen T. Daigger, CH2M HILL 
 



 

 

 

 

 

 

 

 

© Jeremy S. Guest 2011 



ii 
 

Acknowledgements 

I would like to acknowledge the following sources of financial support for this research: 
[...]
measurable that will provide insight into the CLD loops of interest.  Such uses of 

qualitative system dynamics have been found to be effective in natural resource 

management [217] and in automotive policy design [237], and may be equally influential 

in the management of wastewater resources. 

4.4.2. Combining Qualitative and Quantitative Tools in Decision-Making 

After the identification of alternatives, the development of project-specific CLDs, and the 

selection of a comprehensive set of metrics, decision makers must undertake the task of 

resolving the inevitable tradeoffs between and among sustainability aspects.  One 

analytical tool that can provide a framework for comparative sustainability assessments 

is multi-criteria decision analysis (MCDA).  MCDA is a class of formal approaches to 

decision-making that allow individuals or groups to explore decisions while taking explicit 

account of multiple criteria [238].  Some of the advantages of MCDA identified by Belton 

and Stewart [238] include its ability to:  (1) provide structure for the problem, (2) account 

for multiple, conflicting criteria, (3) add transparency to the decision-making process, and 

(4) help decision makers learn about their own and others’ values and judgments.  

MCDA has been widely utilized as a decision aid in a number of resource management 

fields (e.g., energy [239]), as well as water resource [240] and wastewater management 

projects [64, 241]. 

In order for MCDA to be effective for the wastewater planning and design process, it 

must provide a means to resolve tradeoffs among qualitative (e.g., public understanding) 

and quantitative (e.g., energy consumption) metrics and evolve as stakeholder 

preferences are articulated.  Using global and local targets for sustainability (e.g., “our 

wastewater management system should be GHG-neutral”), stakeholders can develop a 

CLD, identify loops of interest, and apply weightings based on their value judgments.  

Weighting the criteria is one of the most important and challenging aspects of applying 

MCDA [242].  Eliciting people’s preferences may lead to inconsistent data [243] resulting 

in criteria weightings that may have large uncertainties [242, 244].  Even if stakeholder 

preferences are elicited through a participatory planning process, cognitive biases may 

arise from the participation process itself – leading to skewed weightings of criteria [245].  

In addition to the complexities of eliciting stakeholder values, there are also uncertainties 

associated with the decision-making process itself that must be included in the 

comparative analysis (e.g., selection of the appropriate goals and objectives) [246]. 



38 
 

Although there are a number of processes to elucidate stakeholder preferences and 

minimize epistemic uncertainty [244, 247], there exists a level of uncertainty from human 

input that may be irreducible because of the inherent variability of socio-political systems 

[246].  Despite these challenges with MCDA and other participatory decision-making 

tools, it is important to note that stakeholder participation can improve the public 

acceptance of a decision and provide valuable insight to the planning and design 

process through local knowledge and creative thought; especially in the case of 

complex, poorly structured problems [244, 247].  For this reason we must continue to 

use and develop tools that will facilitate stakeholder participation in the pursuit of more 

sustainable wastewater systems. 

4.5. Conclusion 

In the simplest of terms, our pursuit of sustainability should involve solving problems 

without creating new ones.  Unfortunately, it is highly unlikely that an improvement in 

one aspect of sustainability will not have tradeoffs with other aspects.  Through the use 

of force field diagrams and CLDs in a participatory planning and design process, 

individual metrics can be placed in the broader context of sustainability so that 

stakeholders may better understand the impacts of their decision.  Ultimately, these tools 

will help qualitatively assess whether the alternative being considered would be a shift 

toward or away from a more sustainable wastewater management system.  In other 

words, stakeholders can simply ask themselves:  “if our goal is sustainability, are we 

moving in the right direction?” 

4.6. Acknowledgements 

We acknowledge the Graham Environmental Sustainability Institute at the University of 

Michigan which provided partial funding for the lead author.  The authors would also like 

to thank the anonymous reviewers of this manuscript for their constructive comments. 

 



39 
 

Chapter 5 
Quantitative Sustainable Design for Wastewater Treatment Plant 

Process Refinement:  An Evaluation of Operational Flexibility 

J.S. Guest1, N.G. Love1, S. Snowling2, C.B. Bott3, G.T. Daigger4, S.J. Skerlos5,* 

 

1 Department of Civil & Environmental Engineering, University of Michigan 
2 Hydromantis Environmental Software Solutions, Inc. 
3 Hampton Roads Sanitation District 
4 CH2M HILL 
5 Department of Mechanical Engineering, University of Michigan 
 
 

5.1. Introduction  

With aging infrastructure [19] and increasingly stringent effluent quality requirements, 

utilities across the United States are making large investments toward the replacement 

and upgrade of existing wastewater treatment plants (WWTPs).  Such upgrades often 

result in the construction and operation of more advanced treatment processes, 

processes which have been observed to achieve net reductions in effluent nutrients but 

at the expense of other life cycle impacts and higher operational costs [248].  Although 

environmental or economic burdens may be partially reduced by use of design 

optimization [47, 249, 250], a holistic sustainable design methodology for the wastewater 

industry is still lacking. 

In the literature, a number of sustainability assessment frameworks have been proposed 

(e.g., the Human Hierarchy [251], Social-Ecological Systems [228]), but these 

frameworks can be difficult to employ in practice.  As a result, industry has commonly 

used the concept of the triple bottom line (TBL), which simply means that environmental/ 

ecological, social, and economic factors have been considered.  The lack of 

standardization in TBL analysis, however, can lead to its misuse and the erosion of the 



40 
 

TBL as a guiding principle in design.  Along these same lines, the application of 

sustainable design in the wastewater industry has suffered from a lack of transparency 

in decision-making and the absence of a standardized methodology. 

In the pursuit of more sustainable WWTPs, decision-making processes should address 

performance, economic, environmental, and social factors [24], and do so in a way that 

incorporates locality-specific elements.  A reasonable goal for such a process is to 

balance local sustainability (which may have local water quality, cost, and stakeholder 

preferences as primary concerns) with the pursuit of regional and global sustainability 

(which may have more of an emphasis on non-traditional emissions and life cycle 

environmental impacts).  Although social factors can be addressed (to a degree) through 

a participatory planning process [24, 252], a process is still needed by which designs 

can be quantitatively compared to elucidate the performance, environmental, and 

economic trade-offs.  It may not always be possible to achieve designs that 

simultaneously improve local and global sustainability efforts, but such a process could 

elucidate trade-offs that may inform decision-making processes at the local level. 

Although much recent effort has focused on performing comparative evaluations of the 

life cycle environmental impacts (using life cycle assessment, LCA) of configuration 

alternatives (e.g., [41, 128, 253, 254]), fewer published studies have included cost 

assessments in their comparative evaluations (e.g., [248, 255]).  More recent 

advancements toward the integration of economic and environmental assessments 

includes the work of Wang and colleagues [256], who evaluated the reduction of N2O 

emissions as a financing mechanism (via their sale as carbon credits) to upgrade 

WWTPs for nitrogen removal.  Independent of these advancements toward integrating 

environmental and economic considerations has been the development of more rigorous 

simulation approaches to better predict the likely performance of a specific WWTP 

design [48, 124, 126].  Simulation-based uncertainty assessments have been limited in 

their application to cost analysis in the literature [125], and have not been applied in 

connection with LCA.  In particular, it has recently been shown that influent composition 

may play an important role in WWTP greenhouse gas emissions [257], but such factors 

are generally not addressed in WWTP LCAs.  Also missing is the use of diurnal 

simulation to predict life cycle and economic performance in a holistic way, as the bulk of 

LCA and economic studies rely on steady-state data despite observations that steady-



41 
 

state simulations may result in artificial performance differences between compared 

designs [47]. 

To develop more sustainable WWTP designs, what is needed is a methodology by 

which performance (specifically in terms of diurnal effluent quality), life cycle 

environmental impacts, and costs can be quantified together under uncertainty to 

elucidate trade-offs between design decisions.  Here we present a quantitative 

sustainable design methodology that addresses social, performance, environmental, and 

economic factors, and apply it to refine the design of a WWTP upgrade.  Designs were 

developed through coordination with utility and consultant stakeholders, and were 

assessed by way of Monte Carlo, diurnal simulations, LCA, and cost analysis.  This 

quantitative process is the backbone of a larger planning and design process [24] that 

has an overarching goal to advance both local and global sustainability efforts. 

5.2. Quantitative Sustainable Design Methodology 

5.2.1. Case Study 

The Chesapeake-Elizabeth Wastewater Treatment Plant (WWTP) is located in Virginia 

Beach, Virginia (USA) and has a design capacity of 24 million gallons per day (MGD).  

Although the Chesapeake-Elizabeth WWTP currently uses a high rate activated sludge 

(HRAS) process for secondary treatment, pending nutrient limits will require an upgrade 

to an enhanced biological phosphorus removal (EBPR) process.  In addition to HRAS, 

existing unit processes at the plant include secondary clarification with ferric chloride 

addition for phosphorus removal, disinfection via sodium hypochlorite, gravity thickening 

of waste activated sludge (WAS), centrifugation of thickened sludge, and on-site 

incineration of centrifuge cake. 

As part of the Chesapeake Bay initiative, Chesapeake-Elizabeth will have a waste load 

allocation of 3-8 mg-(N)·L-1 total nitrogen (TN) and 0.7 mg-(P)·L-1 total phosphorus (TP) 

at design flow on an annual average basis.  In preparation for this permit change, the 

Hampton Roads Sanitation District (HRSD) is planning an upgrade of the Chesapeake-

Elizabeth WWTP to achieve biological nitrogen and phosphorus removal.  The 

centerpiece of this upgrade is the construction of a 5-stage Bardenpho process followed 

by denitrification filters, where a 5-stage Bardenpho process consists of five sequential 

zones (anaerobic-anoxic-aerobic-anoxic-aerobic) with an internal recycle between the 



42 
 

first aerobic and anoxic zones.  In general, processes are sized such that the minimum 

anaerobic, anoxic, and aerobic SRTs are achieved under both winter and summer 

conditions (with winter controlling).  In the case of Chesapeake-Elizabeth, the selected 

total SRT of the system is proportional to the reactor volume required – this is due to 

existing secondary clarifiers that cannot be easily (or cheaply) replaced.  Likewise, 

anaerobic, anoxic, and aerobic volumes are proportional to their respective design 

SRTs.  Although nitrifiers are highly sensitive to low temperatures (making winter aerobic 

SRT a key design parameter), anaerobic and anoxic growth rates are less sensitive to 

temperature changes.  Therefore, if a process is designed for minimum anaerobic, 

anoxic, and aerobic SRTs under winter conditions, the ability of operators to decrease 

the total system SRT under summer conditions will be limited by minimum anaerobic 

and/or anoxic SRTs (with aerobic summer SRT typically in excess of what is required to 

maintain nitrification).  The prospect of superfluous aerobic SRT under summer 

conditions raises the question of whether or not an alternative design can be developed 

to meet performance goals while reducing life cycle costs and environmental impacts. 

Although the 5-stage Bardenpho process is capable of achieving high levels of biological 

nutrient removal year round, the prospect of an annual average permit offers the plant 

the opportunity to offset higher effluent nitrogen levels in the winter with lower levels in 

the summer.  Rather than relying on high levels of BNR at all times, there is the 

opportunity to shift to a BNR process with higher effluent TN in the winter months if it 

offers other benefits (e.g., in terms of lower costs or environmental impacts).  The 

relative sustainability of operational flexibility in the form of a full-scale seasonal process 

change at the Chesapeake-Elizabeth WWTP, however, is unknown. 

5.2.2. Alternative Design – Seasonal Process Change 

As an alternative to the Standard Design defined by a year-round 5-stage Bardenpho 

process, we have developed a Seasonal Design that enables operation as a 5-stage 

Bardenpho under summer months and operation as an Anaerobic-Anoxic-Oxic (A2O) 

process in the winter months.  This process transformation may be achieved by making 

the second anoxic zone (ANX2) a swing zone, capable of being aerated during winter 

months.  A key difference between the 5-stage Bardenpho and A2O processes is that 

the A2O process consolidates anoxic conditions into a single stretch of the reactor 

basins.  This change reduces the capacity (all else equal) of the secondary treatment 



43 
 

process to denitrify as it relies exclusively on internal recycle pumping to deliver nitrate 

to the anoxic zone. 

For this case study, conceptual designs of two alternative upgrades are studied here:  

(1) the Standard Design, which consists of a year-round 5-stage Bardenpho process, 

and (2) the Seasonal Design, which consists of a secondary treatment process that can 

be operated as a 5-stage Bardenpho in the summer and as an A2O process in the 

winter.  Both design alternatives include the construction of new primary clarifiers, 

denitrification filters, an acetic acid (HAc) delivery system (to provide HAc as an electron 

donor for denitrification), an incinerator scrubber blowdown treatment system (to treat 

wastewater generated by on-site incinerators), and gravity belt thickeners, as well as 

capacity increases to secondary sludge pumping systems.  Based on the site layout, 

both designs would use existing HRAS tankage by converting it to aerobic and anoxic 

tankage toward the end of the biological process, and secondary clarifiers would be 

unchanged.  All unit processes were designed based on annual average flow (24 MGD) 

with the largest, most critical unit operation out of service.  The key factors in reactor 

sizing were (i) maximum mixed liquor suspended solids (MLSS) concentration (dictated 

by existing clarifiers) and (ii) winter design SRTs.  A maximum MLSS of 3,100 mg-

(TSS)·L-1 based on acceptable solids loading rates to existing secondary clarifiers under 

annual average (largest unit out of service) and maximum month (all units in service) 

conditions.  As a result of the fixed design MLSS, any increase in design SRT resulted in 
[...]
ie

s 
w

ill
 f

oc
us

 o
n 

op
po

rt
un

iti
es

 fo
r 

re
co

ve
ry

 a
nd

 
re

us
e.

 
 

In
te

gr
at

ed
 w

at
e

r 
m

an
ag

em
en

t s
ys

te
m

s 
w

ill
 d

ec
ou

pl
e 

th
e 

w
at

e
r 

an
d 

nu
tr

ie
nt

 
m

et
ab

ol
is

m
s 

of
 c

iti
es

 to
 e

nh
an

ce
 t

he
 a

qu
at

ic
 e

nv
iro

nm
en

t a
nd

 a
ss

is
t f

oo
d 

pr
od

uc
tio

n 
[1

92
].

 
 

S
ou

rc
e-

se
pa

ra
tio

n 
of

 w
as

te
 s

tr
ea

m
s 

(in
cl

ud
in

g 
ur

in
e)

 w
ill

 a
llo

w
 fo

r 
ef

fic
ie

nt
 

re
co

ve
ry

 o
f n

ut
ri

en
ts

 [3
50

] a
nd

 w
ill

 r
ed

uc
e 

th
e 

ne
e

d 
fo

r 
ni

tr
ifi

ca
tio

n 
an

d 
de

ni
tr

ifi
ca

tio
n 

at
 th

e 
w

as
te

w
at

e
r 

tr
ea

tm
en

t p
la

nt
 [3

51
]. 

 
B

io
el

ec
tr

oc
he

m
ic

al
 s

ys
te

m
s 

(B
E

S
) 

m
ay

 b
e 

ut
ili

ze
d 

fo
r 

th
e 

p
ro

du
ct

io
n

 o
f h

ig
h-

va
lu

e 
pr

od
uc

ts
 d

ur
in

g 
w

as
te

w
at

e
r 

tr
ea

tm
en

t [
3

52
].

 

*E
P

A
 e

st
im

at
es

 f
or

 N
2
O

 p
ro

du
ct

io
n 

d
ur

in
g 

d
om

es
tic

 w
as

te
w

at
er

 tr
ea

tm
en

t 
ar

e 
ba

se
d 

on
 d

at
a 

fr
om

 a
 w

a
st

ew
at

er
 tr

ea
tm

en
t p

la
nt

 th
at

 d
id

 n
ot

 p
er

fo
rm

 
ni

tr
ifi

ca
tio

n 
or

 d
en

itr
ifi

ca
tio

n 
[3

53
]. 

 N
2
O

 p
ro

du
ct

io
n 

w
ou

ld
 li

ke
ly

 b
e 

si
gn

ifi
ca

nt
ly

 h
ig

he
r 

fo
r 

bi
ol

og
ic

al
 n

ut
ri

en
t r

em
ov

a
l p

ro
ce

ss
es

. 

C
u

rr
en

t 
T

ec
h

n
o

lo
g

y 

 
In

 2
00

0 
th

e 
e

ne
rg

y 
re

qu
ire

d 
to

 t
re

at
 a

nd
 c

on
ve

y 
dr

in
ki

ng
 w

at
er

 in
 th

e 
U

.S
. h

ad
 a

 ty
pi

ca
l r

an
ge

 o
f 0

.3
7 

kW
h/

m
3  a

nd
 0

.4
8

 k
W

h/
m

3  fo
r 

su
rf

a
ce

 
an

d 
gr

ou
n

dw
at

e
r 

fr
es

hw
at

er
 s

ou
rc

es
, 

re
sp

ec
tiv

el
y 

[3
54

]. 
 In

 S
ou

th
e

rn
 

C
al

ifo
rn

ia
, t

he
se

 v
al

ue
s 

ar
e 

up
 to

 1
0
 

hi
gh

er
 b

ec
a

us
e 

of
 e

ne
rg

y 
re

qu
ire

m
en

ts
 fo

r 
so

ur
ce

 w
at

er
 c

on
ve

ya
nc

e 
[3

55
]. 

 
 

T
yp

ic
al

 r
an

ge
 fo

r 
w

as
te

w
at

er
 t

re
at

m
en

t e
ne

rg
y 

re
q

ui
re

m
en

ts
 is

 3
0-

1
05

 
kW

h 
pe

r 
pe

rs
on

-e
qu

iv
al

en
t p

er
 y

ea
r 

[1
1,

 4
1,

 2
53

, 3
56

]. 
 A

er
at

io
n 

ac
co

un
ts

 fo
r 

ro
u

gh
ly

 h
al

f o
f o

n-
si

te
 e

le
ct

ric
ity

 c
on

su
m

pt
io

n 
[5

4,
 7

4,
 

25
3]

. 
 

O
f t

he
 to

ta
l U

.S
. 

gr
ee

nh
ou

se
 g

as
 e

m
is

si
on

s 
in

 2
00

7 
(7

,1
50

 T
g 

C
O

2 
eq

ui
va

le
nt

s)
, 1

5.
8 

T
g 

C
O

2 
e

qu
iv

al
en

ts
 (

eq
.)

 w
er

e 
a

ss
oc

ia
te

d 
w

ith
 C

H
4 

pr
od

uc
tio

n 
an

d 
4

.9
* 

T
g 

C
O

2 
eq

. 
w

er
e 

as
so

ci
at

ed
 w

ith
 N

2O
 p

ro
du

ct
io

n 
fr

om
 d

om
es

tic
 w

as
te

w
at

er
 t

re
at

m
en

t (
da

ta
 f

ro
m

 [3
57

])
. 

 
W

at
er

 is
 tr

ea
te

d 
to

 p
ot

ab
le

 q
ua

lit
y 

(r
eg

a
rd

le
ss

 o
f e

nd
-u

se
) 

an
d 

di
st

rib
ut

ed
 fr

om
 c

en
tr

al
 lo

ca
tio

ns
 to

 s
up

po
rt

 o
ne

-t
im

e 
us

e.
 

 
R

ec
en

t e
st

im
at

es
 s

ug
ge

st
 r

ou
gh

ly
 0

.6
%

 o
f n

on
-a

g
ric

ul
tu

ra
l w

at
er

 
co

ns
um

pt
io

n 
is

 r
eu

se
d 

in
 E

ur
op

e 
[3

58
] a

nd
 7

.4
%

 o
f w

as
te

w
at

er
 is

 
re

us
ed

 in
 th

e 
U

.S
. [

35
9]

. 
 

P
at

ho
ge

n 
re

m
ov

al
 is

 p
rim

ar
ily

 b
as

ed
 o

n 
in

di
ca

to
r 

or
ga

ni
sm

s 
sp

ec
ifi

c 
to

 
th

e 
en

d-
us

e 
(e

.g
.,

 fo
r 

dr
in

ki
ng

 w
at

er
 –

 to
ta

l c
ol

ifo
rm

; f
or

 w
as

te
w

at
er

 
ef

flu
en

t –
 to

ta
l c

ol
ifo

rm
, f

ec
al

 c
ol

ifo
rm

, a
nd

 M
S

2 
co

lip
ha

ge
) 

[5
4]

. 

 
N

ut
rie

nt
 m

an
a

ge
m

en
t s

tr
at

eg
ie

s 
in

 th
e 

w
as

te
w

at
er

 in
du

st
ry

 a
re

 b
as

ed
 

pr
im

ar
ily

 o
n 

re
m

ov
al

 to
 m

in
im

iz
e 

im
pa

ct
s 

on
 r

ec
ei

vi
ng

 b
od

ie
s 

of
 w

at
er

. 
 

N
itr

og
en

 in
 w

as
te

w
at

er
 is

 o
xi

di
ze

d 
ae

ro
bi

ca
lly

 a
nd

, w
he

re
 r

eq
ui

re
d,

 
re

m
ov

ed
 a

s 
di

ni
tr

og
en

 g
as

 (
of

te
n 

w
ith

 th
e 

ad
di

tio
n 

of
 a

n 
ex

og
en

ou
s 

el
ec

tr
on

 d
on

or
).

  
P

ho
sp

ho
ru

s 
is

 c
he

m
ic

al
ly

 p
re

ci
pi

ta
te

d 
an

d 
la

nd
-f

ill
ed

 
or

 c
ap

tu
re

d 
bi

ol
og

ic
al

ly
 a

nd
 la

nd
-f

ill
ed

 o
r 

la
nd

-a
pp

lie
d.

  L
an

d-
ap

pl
ic

at
io

n 
of

 e
nh

an
ce

d 
bi

ol
og

ic
al

 p
ho

sp
ho

ru
s 

re
m

ov
al

 b
io

so
lid

s 
re

du
ce

s 
al

lo
w

ab
le

 a
pp

lic
at

io
n 

ra
te

s 
an

d 
ec

on
om

ic
 v

ia
bi

lit
y 

of
 th

e 
pr

ac
tic

e 
[1

1]
. 

C
h

al
le

n
g

e 

en
er

g
y 

an
d

 
cl

im
at

e 

w
at

er
 

n
u

tr
ie

n
ts

 
an

d
 

m
at

e
ri

al
s

 



103 
 

Appendix B 
Design Assumptions for Quantitative Sustainable Design 

Both the Standard and Seasonal designs were developed using the following steps: 

1. The acceptable MLSS concentration was determined based on existing 
secondary clarifiers.  

2. A design SRT was selected. 
3. The required mass of biomass in system and wastage rate were determined 

based on substrate removal and design SRT. 
4. The ANA/ANX/AER volumes were determined based on mass of biomass in 

system, acceptable MLSS concentration, and relative SRTs (ANA:ANX:AER).  
Note that the final zones were placed in existing on-site tankage, and new 
tankage was constructed for preceding zones as needed. 

5. Aeration equipment was sized based on steady-state simulations and the use of 
peaking factors. 

6. Denitrification filters were sized based on selected hydraulic loading rates. 
7. Pumping rates were selected based on assumptions of reactor and clarifier 

performance (internal recycle, RAS, WAS, primary sludge, ISB RAS, ISB WAS, 
denitrification filter backwash). 

8. Pumps were sized. 
 

 

 

 

 

 

 

 

 



104 
 

Table B1. Characteristics of Standard and Seasonal Designs. 

Reactor Standard Design Seasonal Design 
Anaerobic [m3] 3,116 3,142 
Anoxic 1 [m3] 2,493 4,714 
Aerobic 1 [m3] 28,990 24,545 
Anoxic 2 [m3] 3,739 4,714 
Aerobic 2 [m3] 2,167 2,167 
Total Volume [m3] 40,504 39,281 
Denit Filter Area [m2] 515 588 
Airflow Requirements at Steady 
State and 28 °C [m3·d-1] 

517,982 (AER1A) 
154,108 (AER1B) 
0 (ANX2) 
35,343 (AER2) 
TOTAL:  707,500  

525,935 (AER1A) 
189,644 (AER1B) 
0 (ANX2) 
48,924 (AER2) 
TOTAL:  764,500 

Airflow Requirements at Steady 
State and 17.9 °C [m3·d-1] 

530,442 (AER1A) 
224,274 (AER1B) 
0 (ANX2) 
52,789 (AER2) 
TOTAL:  807,500 

431,560 (AER1A) 
224,412 (AER1B) 
65,533 (ANX2) 
25,711 (AER2) 
TOTAL:  747,200 

 
Table B.2.  Solids residence times (SRTs) used for design. 

Secondary Treatment 
Process 

Standard Design Seasonal Design 
Winter Summer Winter Summer 

5 Bard A2O 5 Bard 

SRT (d) 

ANA 1 0.7 1 0.7 

ANX 
ANX1 0.8 0.56 1.5 1.05 
ANX2 1.2 0.84 – 1.05 

AER 
AER1 9.3 6.5 7.9 5.6 

SWING – – 1.5 – 
AER2 0.7 0.5 0.6 0.4 

Denitrification Filter Loading 4.0 3.5 
 

Primary clarifiers and primary solids pump station. Three 120 foot diameter primary 

clarifiers were designed with a side water depth of 12 ft.  These primary clarifiers have a 

surface overflow rate of 1,150 gal·d-1·ft-2 at the average annual flow (24 MGD, plus 

steady-state recycle and ISB streams leading to a total flow of 26.3 MGD) with one train 

out of service.  An acceptable surface overflow rate (930 gal·d-1·ft-2) was also confirmed 

under maximum monthly flow conditions (29 MGD, max month from last 8 years, plus 

recycle streams leading to a total flow of 31.6 MGD) with all trains in service.  It was 

assumed that the primary clarifiers would achieve roughly 55% TSS removal with an 

underflow solids concentration of 3%. 

Secondary clarifiers and RAS/WAS pump station. Two sets of clarifiers already exist 

onsite.  Units 1, 2, and 3 are 130 ft in diameter with a side water depth of 16 ft and a 

RAS pumping capacity of 4 MGD per unit.  Units 7, 8, and 9 are 90 ft in diameter with a 



105 
 

side water depth of 12.5 ft and a RAS pumping capacity of 1.33 MGD per unit.  Sufficient 

WAS pumping capacity exists onsite.  As a result, no construction costs were included 

for WAS pumping.  RAS pumping rates were calculated at the design SRT of 13 days 

with a MLSS of 3,100 mg-(TSS)·L-1 and an underflow solids concentration of 8,000 mg-

(TSS)·L-1.  The pumping capacity installed was 1.5x the required pumping rate.  

Additional RAS pumping was added as needed to achieve the required installed capacity 

with one 130 ft clarifier out of service under average flow conditions (12 MGD existing 

RAS pumping capacity). 

The maximum target MLSS was selected using Figure B.1 for a maximum solids loading 

rate (SLR) of 20-25 lbs·ft-2·d-1 and a likely underflow solids concentration (XU) of 8,000-

10,000 mg-(TSS)·L-1.  When examining the two cases (maximum month with all units in 

service or average month with one unit out of service), the average flow with one unit out 

of service resulted in a higher SLR.  Based on these results, a maximum MLSS 

concentration of 3,100 mg·L-1 was selected for design.   

 

Figure B.1.  Design range for MLSS based on a maximum target solids loading 
rate (SLR) of 20-25 lbs·ft-2·d-1. 



106 
 

Secondary treatment biological reactors.  Due to space limitations at the 

Chesapeake-Elizabeth WWTP, it is estimated that the maximum length of new reactors 

(including walls and baffles) for the secondary treatment system is 192 ft.  Existing 

aeration tanks are constructed as 12 parallel trains.  For all new tankage, 6 parallel 

trains have been designed and will precede existing tankage.  Modifications may be 

made to existing tankage to achieve anoxic conditions as needed. 

Denitrification filters.  Downflow denitrification filters were designed as a total of 12 

columns, assuming that 2 would be out of service under design flow.  It was assumed 

that water backwash pumping would be at a rate of 10 gal·min-1·ft-2 for 15 minutes once 

a day.   

Disinfection.  It was assumed that the existing disinfection system would remain 

unchanged. 

ISB Treatment System.  The ISB Treatment System (ISBTS) was designed as a single 

PFR (HRT of 4 hours) with an ISBTS SRT of 4 days.  Expected ISB flow is assumed to 

be 1 MGD with WAS flow on the order of 0.2-0.4 MGD (based on steady state GPS-X 

simulations).   

Primary sludge thickening.  There are two existing gravity thickeners onsite which will 

be used for primary sludge thickening.  Given the anticipated primary solids flow rate of 

roughly 100,000 gal·d-1, the hydraulic loading rate with one gravity thickener out of 

service would be roughly 26 gal·ft-2·d-1, significantly below the typical design range of 

380-760 gal·ft-2·d-1.  Secondary clarifier effluent was recycled and mixed with primary 

solids raise surface overflow rates to typical design values. 

WAS thickening.  Gravity belt thickeners (GBTs) were designed to operate at the same 

frequency as the centrifuges (22.7 hours a day, 7 days a week).  It is assumed that no 

solids storage exists immediately upstream or downstream of the GBTs, requiring GBT 

operation whenever secondary solids are wasted.  GBTs were designed such that the 

maximum hydraulic loading is no more than 150 gal·m-1·min-1 with all units in service and 

no more than 200 gal·m-1·min-1 with one unit out of service. 

Dewatering.  The Chesapeake-Elizabeth WWTP has three existing centrifuges – only 

one is typically in operation at any given time.  The expected loading to centrifuges is on 



107 
 

the order of 0.03-0.15 MGD (current loading averages 0.44 MGD, minimum month of 

0.23 MGD and maximum month of 0.70 MGD), with influent solids concentrations a 

factor of 5 times more concentrated than the centrifuges currently see (current influent 

solids average 1.2% solids).  Despite fluctuations in loading, centrifuges operated on 

average 22.7 +/- 0.7 hrs per day, every day of the year, in recent years.  It is assumed 

that the same schedule will be followed, despite the significant reduction in solids and 

hydraulic loading. 

Multiple Hearth Incinerator.  There are two existing multiple hearth incinerators at the 

Chesapeake-Elizabeth WWTP.  Only one incinerator is typically in operation at any 

given time, with an operational schedule that matches the dewatering unit process (22.7 

+/- 0.7 hrs per day, every day of the year).  It is assumed that the same schedule will be 

followed, despite the significant reduction in wet sludge loading. 

Aeration equipment sizing.  To be able to quantify the aeration energy required under 

dynamic and uncertain conditions, the aeration requirements are predicted by GPS-X 

assuming as “airflow at standard conditions” and using DO controllers set to 2 mg-(O2)·L
-

1 in each aerobic basin.  Although these estimates of aeration requirements may not be 

as accurate as hand calculations, this will provide consistency in dynamic estimates for 

aeration energy requirements.  For design purposes, the blower and air header sizing 

will be based on the steady state aeration requirement from GPS-X multiplied by 1.5.  

This value (1.5*steady state aeration) will then be used to determine the number of fine 

bubble diffusers, assuming 1.9 scfm per diffuser. 

Internal recycle pumping rate.  The internal recycle pumping rate (from AER1 to ANX1 

in the 5-stage Bardenpho process; from AER to ANX in the A2O process) were set to 2x 

forward flow through the biological process (~27.3 MGD) based on steady state 

simulations at the design annual average raw influent hydraulic load of 24 MGD.  The 

installed pumping capacity was 1.5x this design pumping rate. 

 



108 
 

Appendix C 
Ecoinvent Materials and Processes Used for Life Cycle 

Assessment 

 

 

  



109 
 

Construction Inventory Materials & Processes 

 



110 
 

Operation Inventory Materials & Processes 

Operation Materials 
Acetic acid, 98% in H2O, at plant/RER U 
Methanol, at plant/GLO U 
Iron (III) chloride, 40% in H2O, at plant/CH U 
Natural gas, at consumer/RNA U 
Methyl methacrylate, at plant/RER U 
Operation Processes 
Electricity, hard coal, at power plant/US U 
Electricity, oil, at power plant/GB U 
Electricity, natural gas, at power plant/US U 
Electricity, nuclear, at power plant/US U 
Electricity, hydropower, at power plant/GB U 
Electricity, at wind power plant/RER U 
Disposal, digester sludge, to municipal incineration/CH U 

 
 



111 
 

Appendix D 

Probability Density Functions for Model Parameters for 
Quantitative Sustainable Design 

 
Reproduced from Table 5.1: 
Table D.1.  Input uncertainty for model parameters 

ID Parameter Distribution

Minimum & 
Maximum (uniform) 

or 
Average & Standard 
Deviation (normal) 

Units 

1 dry weather influent flow uniform 18 (min); 23 (max) MGD 
2 rainfall empirical b,c NA MGD 
3 influent BOD5 normal b 243 (avg); 19 (stdev) mg·L-1 
4 influent BOD:TKN ratio d normal b 5.7 (avg); 0.79 (stdev) mg-(BOD5)·L

-1 
per mg-(N)·L-1 

5 influent BOD:TP ratio e normal b 41 (avg); 2.5 (stdev) mg-(BOD5)·L
-1 

per mg-(P)·L-1 
6 nitrifier maximum specific growth 

rate f 
uniform 0.77 (min); 0.92 (max) d-1 

7 oxygen half saturation coefficient 
for heterotrophs 

uniform g 0.1 (min); 0.3 (max) mg-(COD)·L-1 

8 ammonium half saturation 
coefficient for AOB 

uniform g 0.5 (min); 1.5 (max) mg-(N)·L-1 

9 temperature uniform b 12 (min); 28 (max) °C 
a The plant experiences roughly 1 MGD of influent from rain events on average.  The values for 

dry weather influent flow exclude flow from rain events, which were simulated as a separate, 
independent parameter.  

b Observed distribution based on HRSD data. 
c Empirical distribution characterized by HRSD data.  See Supporting Information for additional 

details. 
d Influent ammonium was set to 74% of the influent TKN concentration based on the median 